Tanlfaphd & & Al e i AEr i e e

V69-8bY66 ‘ON DOTVLVD HLIM INIWI1ddNS SIHL 3SN

O N

" No. 99448-70

01 £961/ Jeanni | 129 4109 uljoseY

v

1970

-/

o0
('3
[}
~t
@
w
m
=
W
[
o
w
0
=]
L
=
7]
b




PART
“NO. } NAME _ USED ON -

CYLINDER AND PISTON — PAGE2 &G |

4086 BOLT, engine bracket, 5/16-18 x 3hex. hd. (2) .........cvuvnvn.... Late 70 to * — D, DC

43208 BOLT, axle tube bracket, 3/8-24 x 1 hex. hd. (2).......covvuvnn.... Late 70 to * — D, DC
63298 WASHER, engine bracket, 5/16 X 7/8 X 3/32(2) «evuvvrennrnnnnnnn.. Late 70 to * — D, DC
7739 NUT, engine bracket, 5/16-18 (2) «..vvueverenr e, Late 70 to * — D, DC
775 NUT, frame bracket bolt, 3/8-24(2) ........... e, Late 70 to * — D, DC

ou.u, 16089-67C  ENGINE AND TRANSMISSION ASSEMBLY, less starter — generator ... 67 to * — D; 69 to * — DC
16090-63B  ENGINE AND TRANSMISSION ASSEMBLY, with starter — generator ... 63 to 66 — D, DF; 63 to 68 — DC

16231-70 ENGINE BRACKET, stabilizer ..........ooieiineenenunrnnnnnns. Late 70 to * — D, DC
16232-70 CLAMP, stabilizer axle tube bracket ............coovuverervninnon. Late 70 to* — D, DC
16241-70 AXLE TUBE BRACKET, stabilizer ..........ccoovuninninnnnnonn.. Late 70 to * — D, DC
16242-70 ENGINE STABILIZER KIT oo \viiieeieiei e e e eee e 67 to* — D; 69 to * — DC

Consists of:

4086 BOLT, engine bracket, 5/16-18 x 3 hex. hd. (2)

43208 BOLT, axle tube bracket, 3/8-24 x 1 hex. hd. (2)

6329W WASHER, engine bracket, 5/16 x 7/8 x 3/32 (2)

6397B WASHER, cylinder head stud, 3/8 x 13/16 x 1/8 (2)

7739 ‘NUT, engine bracket, 5/16-18 (2)

7775 NUT, axie tube bracket, 3/8-24 (2)

‘16231-70 ENGINE BRACKET
16232-70 CLAMP, axle tube bracket
1624170 AXLE TUBE BRACKET
2480170 STUD, stabilizer
85210-42A  RUBBER BUSHING (2)
24801-70 STUD, stabilizer. ... . ot Late 70 to * - D, DC

CRANKSHAFT AND BEARINGS —~ PAGE 5 G;?.

27218~ SCREW (Replaced by 3625) _
3625 “SCREW, No. 1224 x 3/8 hex. hd. (6) »..ovvvronenonnn . 67 to* — D; 69 to * — DC

" CRANKCASE AND FITTINGS - PAGE7 G 3

1368W " SCREW, 1/4-20 x L Phil. hd. (4015).............................. 63t0* —D, DF, DG
1375 SCREW (Replaced by 1368W) S -

TRANSMISSION, REAR DRIVE - PAGE 11 G5

36400672 D TRANSMISSION REAR DRIVE, complete . .......... in L., 67 to * — D; 69 to * — DC
3640167 C_ REAR FLOATING FLANGE ASSEMBLY ......... Cintate 7O . 67t0%-D;69to*— DC
36408—70 PIN, cam roller (2) ... ..ottt e e e Late.69 to * — D, DC
36410-68  FLANGE HUB, without retaining ring. ............. V(0. TV """ Late 68 to * - D (Above serial
. No. 68D—10645; 69 to * — DC)
36418-70 SPACER, rear flange (rubber)..... et ssesenaia ettt Late 70 to * — D, DC

REVERSE UNIT GEARS AND FITTINGS -~ PAGE 13 G b

33013-63  REVERSING UNIT — (2:1 ratio) (used — on correction) ............... 63 to 65 — D

35060—-63A - MATCHED DRIVE GEAR AND PINION SET — (2:1 ratio) (correction) .. 63 —D
35061-64B MATCHED DRIVE GEAR AND PINION SET - (1. 3:1 ratio) (correction) 65 — DF, DC

CIRCUIT BREAKER AND FAN HOUSING — PAGE 19 (9

12027 COILSEAL. ...t Late 69 to * — D, DC (Above

v . Serial No. 69D—7682)
20004—67A  FAN HOUSING........oueuenennnsiittineee i 67 to * — D; 69 to * — DC
30578-69  CAM........................ TR Late 69 to * — D, DC (Above

. L : : Serial No. 69D-7682)
Slﬂ()v) \')/ corr 'qrd&f

SPARK COIL, CABLE AND CONDENSER - PAGE 25 G I}
2714066 REPA!R PARTS KIT (Replaced by 27131-66)

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.




Ll/cyr(
&2,

PART
NO. NAME USED ON
) CARBURETOR - PAGE25 (12
~ .
27248—67A  CHOKE KNOB AND WIRE ........oviintiieeniieeineinneannenn. 67 to* — D; 69 to * — DC
27595-66  FULCRUM PIN, inlet valve 1eVer ..............ceouveneennnenns.. Late 66 to * — D, DC
27613—66 - FULCRUM PIN, inlet valve lever (Replaced by 27595—66) .

27730-63 CHOKE SHAFT AND LEVER (Replaced by 27730-66)
27730-66 CHOKE SHAFT AND LEVER ... ..ottt eanas . 63 to66 — D; 63 to 68 — DC
27730-67 CHOKE SHAFT AND LEVER ......... .ottt iiiiiiineaan, 67t0* - D; 69 to* — DC

ACCELERATOR PEDAL - PAGE33 G 1>

— (/
11410 GROMMET, accelerator rod.......... Use 71 . Re—......... 70to* = DD

(DO
71510-70  ROD, accelerator to micro switch ... AS&.. Z2.0..0C. ... ... L. T0to* - D
GIESH WASHEL, aec. rod use 7 pc L 7otow =D
wiAY ] put, -Coé, et x - D
I ’ BRAKE PEDAL - PAGE 35 G54

42488—63B RATCHET, brake 1eVer ... ...t iiiieeeiiiiiie e eeiineeeenennanns "63to*— D, DF; 63to 68— DC

HYDRAULIC BRAKE CONTROLS - PAGE37 Gl (G s
42576~69A  BRAKE TUBE, CIOSS-OVEI ... ..ttt 69 to * — ﬁC
67075—57A BRAKE LINE CLIP . et et 70 to * — DC

. oav )
qoﬁ‘\’\ﬁ . :
' WHEELS - PAGE 41 Gl 77

40954—65 WHEEL ASSEMBLY WITH TIRE, left rear (12 in. tire)............... 65-D
40955—65 WHEEL ASSEMBLY WITH TIRE, right rear (12 in. tire) .............. 65-D
40956—66A A WHEEL ASSEMBLY WITH TIRE, (5.70 x 8 in. 4ply).coouvvvvinnn... 66 to * — DC

WHEEL ASSEMBLY WITH TIRE (9.50 x 8 - 4 Ply)(Traction Tread)(rear) 67 to* — D, DC BinT71
WHEEL ASSEMBLY (Replaced by 40957-69A)

40957—-69AF
4095867

40964—66/ F \WHEEL ASSEMBLY WITH TIRE (9.50 x 8- 2 ply) (std.) B4= . 7).... e6to* - D
40965-667 HEEL ASSEMBLY WITH TIRE {9.50 x 8 - 4 ply) ...... Tl ... 66tox—D
40966—65  WHEEL ASSEMBLY WITH TIRE (9.50 x 8 - 4 ply with tube) .......... 65 — DF, DC
43017-66A  WHEEL RIM (9.50 X 8). .. ..ueuuutesvtitnenneaeiaaesaneannannins 66 to* — D
43035-66A  WHEEL RIM (5.70 X 8) (€@r) .. ....c.evuierrinneenrnnennneannnnn. 66 to * — DC
43874-70,  FRONT AXLE ......ouiiiitititiiiieii e eeiee e, 70 to* — D, DC

St

LOCKOUT HUB GIT7A

vod
275! po smes oF

(313W) ~ SCREW, lubrication hole, 1/4-28 x 1/41d. hd. ..................... Late 70 to * — D, DC U iouaL PRI
1867W SCREW, hub to collar assembly, No. 12-24 x 5/8 flat hd. ............ Late 70to* — D, pc  1¥91V+

2590w SET SCREW, knob assembly, No. 10-32 x 5/16 socket hd. ........... Late 70 to * — D, DC — " 70 ¢
% LOCKWASHER, lubrication hole screw, 1/4 .........ccoiiiinnnn.. Late 70 to * = D, DC s oF mb\ /lq 0 ‘
7980 AXLE NUT ..o e e e e eanaeas e Late 70 to * — D, DC

8854 g I = I 7 R ) Late 70 to * — D, DC

11001 SPRING RING, Knob ...ttt iiiiiiieviaineenannns Late 70 to * - D, DC

11027 RETAINING RING, knobassembly .........ciiiiiiinininiiinennnn. Late 70 to* -~ D, DC

11034 - RETAINER, X1€ MU . .0ttt et ettt e e e e eee e Late 70 to * — D, DC

11110 O-RING, 10CKOUL PiM .. e ettt r ey Late 70 to * — D, DC

12029 OIL SEAL, axle hub.......... R Late 70 to * — D, DC

41032-70 L N = 1] Late 70 to * — D, DC - -

41034-70 THRUST BEARING, axle hub (2) . ...ttt Late 70 to * —~ D, DC

41036-70 SHIM, c005 (2) it i ettt te ettt Late 70 to * — D, DC

41038--70 SHIM, .020...... Mt et e e et ey Late 70 to * = D, DC

41040-70 KNOB ASSEMBLY .. .ttt ii i rnnneereeaannnrsiennnns Late 70to * — D, DC

41042-70 PIN ..o e ettt e, PP _bate70to * — D, DC

4104570 BALL GUIDE ...t i it ettt ittt i Late 70 to * — D, .DC

41047-70 COUPLING............ et et te et ettt araa, Late 70 to * — D, DC

41049-70 SPRING, OUter .. .ttt ittt e ettt e Late 70 to * - D, DC

41050-70 SPRING, inner...... e ettt Late 70 to * — D, DC

4106070 COLLAR, withstudsandoilseal .........coooviiiiinnns. PN Late 70 to * — D, DC

41064-70 STUD () ettt i ittt i e i ettt e Late 70 to * - D, DC N
41075-70 LOCKOUT HUB ASSEMBLY, complete ...........0c. it eeeeen.. ... Late70to* —D, DC— ¢ seld 64, Juitr 70
4108070 HUB ASSEMBLY . i i et e Late 70 to * - D, DC

41082-70 BEARING SLEEVE ... .ottt ittt ininnneenns PO Late 70 to * - D, DC

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

et tros

>

L




PART
NO. NAME : USED ON

LOCKOUT HUB (CONT'D) Gl 7A

41189-70 KNOB . ittt i i e Late 70 to* - D, DC Ko

67826—55 WASHER (lubDer) o oo ettt e Late 70to* - D, DC £

8396170 HUB CAP (9.50 x 8 tire) .......... e e Late 70 to * — D, DC % >
83962-70 HUB CAP (5.70/5.00 x 8tire) .....ooeiiiiniiiii it Late 70 to * — DC

FORK AND STEERING TILLER — PAGE 49 GZ!

9045 . ROLLERBEARING .............: SR S 70to * - D, DC
45526-70  FORK WITH BUSHINGS (used with steermg wheel) «..ovruriinenin.. 70to * — D, DC
45528-70  FORK WITH BUSHINGS {used with tillerbar) . .........eoeeerenennn. 70 to * — D, DC
45577—70  STEERING SPROCKET (1.45:1 ratio)............. NoI8 7t.... 70to*-D, DC
4558463 € STEERING HEAD BRACKET (tiller bar) ........... Cin i ... 63 to * — D, DF, DC
45586—70  BEARING CUP, fOrK StEM (2). .o nun et eeeeennaae e eernnnassens 70 to * — D, DC
45587—70  STEERING SPROCKET (2.63:1 ratio)................ . N@1e 7L .. 70t0%-D, DC
45589—70  BEARING CUP, fOrk Stem (2). . ...ovevernnn.s. s 70 to * — QE_DED D vC
45593-70 ° FORK SLIDER, FIBHE .. o eemnneeeeeeeremiaeieeeeniannenns e 70to * — D, DC
45594—70  FORK SLIDER, 167 .o vmvnn s e e 70 to * — D, DC
4559970 BEARING GUARD, Steering head .. ...oovneeeeeeeenrinaaneannnnns 70to * — D, DC
45630-70  BUSHING, fork tube (8) .. ..otuuenrieiiverunnnn. PP 70to* — D, DC
45632~70 SPACER, fork shaft (substitute for sprocket) .................. ... 70to* — D, DC
4604770 LINER, fork Spring (2)..cviveiiiiiiicieieiinscnasceecnaesenoanns 70 to *.—~ D, DC

57006-63  STEERING CHAIN (Replaced by 57014—63)
57006—65  STEERING CHAIN (Replaced by 57012—65)

5701265 STEERING CHAIN (1. 45:1 ratio), with connecting link... VD‘Q 7 ( 65 to* — D, DF, DC
57014—63  STEERING CHAIN (2.63:1 ratio), with connecting link. .. VOI#Z .?.! 63 to * — D; 69 to * — DC

STEERING WHEEL AND STEERING GEAR — PAGE 51 GL\A

57062—67  STEERING GEAR ASSEMBLY (Replaced by 57064—69) : : )
57064—69  STEERING GEAR ASSEMBLY ... .onurtnnniniesaeiesieeanieennns Late67 to * — D; 69 to * — DC e

FORK HOUSING, SHIELDS, ACCESSORY PANEL AND CARRY-ALL - PAGE 53 GZZ

31400678 = ACCESSORY PANEL (steering wheel) .........oueeeeeeenannnns ... Late:67to*—D;69to* —DC-
31401—67A  ACCESSORY PANEL . .. .ote ettt e e, 70 to * = DC
3140667  ACCESSORY PANEL . ..ottt e e e 67 t069 — D, DC; 70 to * — D
3141767  PLASTIC COVER .......oeevvvnnnn. i [T 70 to *— DC
3141867  PLASTIC COVER - .ottt et et e et eeens 67t0 69— D, DC; 70to * — D
50260—66B FORK HOUSING ......coviinnnneeeeaninnnss s et BT0%=D 6% %0¥-Dc
50529-67A  FLOOR MAT, left shield & floorboard: ............c.coveuennnen.. .. 67to*—D;69to*~DC
. . ‘1 X Vs >
'FRAME AND REAR SUSPENSION - PAGE 54 G273 \J}
2410W SCREW, bag rack support bracket (4) .........cci it Late 70to* - D
244ow SCREW, bag holder, 3/8-16 x 1 Phil. hd. (2)....MO1@ 1. ... .. 70to % — D
4 olL BOLT, bag holder, 5/16-24 x @Fiex. hd. ../ 'f/a ey 70 to * —
54500 CARRIAGE BOLT, 5/16-18 X 1-1/2 . .0 vivneereeennnnn. e 63 to * — D DF
11417 GROMMET, bag 186K (2) - v vveeeneeeeeanennnes FURSRRUERR 65t0* — D
11418 GROMMET (Replaced by 11417) . . -
44912-63  CARRIAGE BOLT (Replaced by 5450C)
4701670 FRAME ...ovor’soeeeee e eien e eeaanen voto 7{ 70to * — DC .
4701770  FRAME ...\ttt et eeeeeeaneaanes VAAL 0§ SO 70to * — D ,
47459-70 - REAR FORK, complete . ......coiviiiiiiiiii i, e Late 70 to * — D, DC
5034769 BRACKET, body reinforcement (2) ..........cciiiiiiiiiiiiinnnnnn. Late69to* —D
5051470  FLOOR PANEL, TE - ..ot ettt e eae e eeeneeenan 70to * — D, DC £
50519—70  FLOOR PANEL, FIBNt .o ineen e aereeeeenaneanns s 70to * — D, DC’
53470-70  CARRIER, bag holder .. .......ooueeeeenneennn.. NG 70to* — D
53487-70  BAG HOLDER ASSEMBLY, right (rest type).. .... MO0 7} 70to* — D
53488-70  BAG HOLDER ASSEMBLY, left (test type)........J2¥W 71 . 70to*—D
53489-70  BRACKET, bag holder ... .. ovvrovonnnnnn NOWO TV 70to* — D

54562—66A REAR SPRING (2)...... P S Pt 66 to * — DC

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

o e o



PART
NO. . NAME USED ON

SEATS - PAGE59 G 2.4

31405-70 BEVERAGE HOLDER KIT ..... TR 70 to * — D
52054—65A  CANVAS SEAT COVER............. et einerar e 63to66 — D, DF, DC; 670 *—D

A ARAN

RN

BODY — D, DF — PAGE 65 G277

8692 POP RIVET (10) ...cviiiiieneiaiiiieenannnns IR ~70to*-D
50264—67B . BODY ASSEMBLY ... coiitiiiiiiiiiiiiiimiiiiiaeciiennees 67 to* —D

WAL L LT LT H AT LR AT NI

BODY — DC — PAGE 67 G LB

50242—65A BODY FLATBED (Replaced by 50242—66A)

50242—66A BODY FLATBED ....0ovvvveieininnennnecennusteevannnans PR 65 to 68 — VDC

WINDSHIELD — PAGE 75 (732
6316W WASHER, 5/16 x 5/8 x 1/16 (4) (quantity correction) ................ 66to* — D k
58007—66A  WINDSHIELD, complete with fittings ..........oocviiniimaannees 66 to* — D ;

EXHAUST SYSTEM — PAGE77 &35

65231—67B  MUFFLER .oveeneeenennnnnnss Uole 7.0 . 0& ... 67 to* — D, DC

FUEL TANK, GAGE AND FITTINGS — PAGE79 & Z'—/'

. 60996—63A  GAS TANK, less float (short fillerneck) .............ooviivainnnn, 63 to * — D, DF;
£ Late 66 to * — DC
e _ 63500-68 . HOSE; 3/81.D. x5/8 0.D. fabric reinforced rubber, 25 ft. g ... ..., 70 to* - D, DC

ﬂoﬂé HOSE, fuel (Jong) (cut 11 in. ig. from bulk hose 63500—68)........... 70to* — D, DC
ND" e HOSE, fuel (short) (cut 2 in. lg. from bulk hose 63500-68)........... 70to* — D, DC
L2557° DIRECTION SIGNALS ~ PAGE 84 (728
6852967 FRONT LAMP (Replaced by 68550—70) ” .
68550—70> LAMP WITH WIRE, front (amber) — 12 V. ,(With_connecton)(2) . ........ 67 to * — DC

6856367 SOCKET (Replaced by 68535—67)

WIRES AND TERMINALS — PAGE 87 & 39

70015688  MAIN CABLE ASSEMBLY (hsed-on cOrrection) ....iveeeenciiienans Late 68 to * — D (Above
) Serial No. G9D-1911)
7016469 GROUND STRAP, engine (used-on correction) ...........ccovvnnnet. 69to* —-DC; 70to* —~D
~ SWITCHES - PAGE 88 G40 '
71509-70 COVER, micro switch cover ... USE.21.B& . 70to * — DW
74850—68 DIODE ASSEMBLY (used-on correction) .........oouvninvnvinineenn l.ate 68 — D (Above
: _ : _ Serial No. 68D—6660)
T2062-51 STopuiT SPrRH Gtk -

REVERSING SWITCH — 1967 MODEL D - PAGE 91 G

.32994—67A KNOB, rgversing SWIECH L oe it i ei ittt ... 67 -D

REVERSING SWITCH — PAGE 93 G4 A

32955—-68A  HANDLE, reversing switch. ... . ...t 68 to* — D; 69 to * — DC
32994-67A KNOB, reversing switch ... ... oot iiennes 68to* —D; 69to* - DC
7016469 GROUND STRAP, €NgINe ....ccvvrinrrraannreenenooneneoannenens 69to* -DC; 70to*—D

NOTE: Asterisk (%) indicates part is used for latest model year shown on cover.’




PART
NO.

NAME - USED ON

R

8294967 .

82811-63
82948-67
8294963

8939569
89400-63D
89428638
8942963

534
3845
3846
4337W
6388W

10021

73074-61
82009-70
82011-70
82012-70
82013-70
82014-70
82015-70
91070-70
91071-70
91072-70
91083-70

8904363
8904367

REAR AXLE AND DIFFERENTIAL - PAGE 97 G13

NUT, axle shaft, 5/8-16 hex. (2) ....c.viiiiiiiiiniiiiiiiiinannen, Late 69 to * — D, DC o
MATCHED PINION AND GEAR, withnut........................... 67 & 68 — DC f . é
DIFFERENTIAL ASSEMBLY, complete (used-on correction) .......... 63 to 66 — D, DF, DC \\“_;;’
MATCHED PINION AND GEAR, with nut (used-on correction)......... 67 to * — D; 69 to * — DC

MATCHED PINION AND GEAR, with nut (used-on correction)......... 63 to 66 — D, DF

TOP AND FITTINGS — PAGE 99 GUY

TOP ASSEMBLY, with fittings (less fringe) ........covviiiiiiin.... 63to* ~D
TOP ASSEMBLY, with fittings (withfringe) ........................ 63to* - D
TOP COVERING, with fringe . ........coiiiiiiiiiiiiiiiiieennas 63to*—-D
TOP COVERING, 1ess flinge . ....coouviiiiiiiiiiiirennnannennns 63to* - D

FRONT BUMPER, TOW BAR, MIRROR - PAGE 101 G445

COTTER PIN, tow bar bracket pin ........ et eeeeemecaeas e, 70to* —D, DC
CARRIAGE BOLT, bumper hold down, 3/8-16 x 5-1/4.(2) NoWide 70, 7010 % — D, DC
CARRIAGE BOLT, 3/816 Xx3/4(2)................No)D{(ak 7., 70to* - D, DC
BOLT, bumper end to frame, 3/8-24 x 1-1/4 hex. hd. (2)............. 70to * — D, DC
WASHER, tow bar bracket pin and bumper end to frame, )

3 8 X3/ X1 18 () et e e e 70to* — D, DC
CLAMP, support tube. ... ... ... i i i i 70to* - D, DC
SPRING, tow. bar bracket. .. .....cvveiiiiiriniiiiriieinnienenens 70to * - D

TOW BAR ASSEMBLY, complete . ........ovtiiiniiinnnrvnnninnnnnns 70to*-D
BRACKET, tow bhar (2) ....... R 70to*~-D

PIN, towbarbracket ..............cciiiiiiiiiiiiiiiiiiieeiisen.., 10t0* =D
CARRIAGE BOLT, towbarbracket...........coiviiiiiiininnnnnn.. 70to* - D, DC
WING NUT, towbar bracketbolft ............. ..., 70to* — D, DC
SPACER, towbarbracket pin..........ccoiiiiii i, 70to* -~ D
FRONT BUMPER ASSEMBLY, complete ..........coviiiininnnnnnn. 70to* — D, DC
1220 g o S 1 70to* — D, DC
BUMPER, rght .. ot e e it et e et 70to* — D, DC
CENTER SUPPORT, frontbumper.........ccovveiviinnnevnnennnn.. 70to* - D, DC

TRAILER - PAGE 103 G4 &

LENS (Replaced by 89043—67)
LENS, taillamp (2) .....oovvii i e 63 to* — D, DF, DC

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.




e .,
| HARLEY-DAVIDSON |
R

Harley-Davidson products are manu-
factured under one or more of the
following patents: U.S. Patents —
D-199,479,

2510222 2574739 2770869
2783927 2788676 2872660
2986162 2987934 2998809
3116089 3144631 3144860
3226994 3229792 3434887
Canadian Patents — 487981, 490652




